wesonns. FCC/IC TEST REPORT Report No.: FR741601A

Data: 19 File: D:'Project'200702'Palm74160 1'Part 15C'WLAN 11b Tx_Ch06.EMI (20
o7 Level (dBuV:im} Date: 2007-04-19

FCCCLASS-B

FCC CLASS-B (AVG)

= MWMMMWW%M

i 18000 18600, 19200, 19800. 20400, 21000
Trace: (Discrete) Frequency (MHz)
Condition : SHF-ERF HORM YERTTCAL
EUT 1 PDA Phome
Power v 1i0Vac/B0Hz
Hode ¢ FROT4IG0I
Henn i RLAN | 1h Tu_ChDE; 24 57dHz
Plane : H
Adaptor .

(wer Limit Readintenna €able Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

Mz dBu¥/m dE dBu¥/m dBu¥ dE/m dE dE cm deg

L@ 18531.00 48.96 -25.04 74.00 44.39 Z1.19 18.30 35.92 555 --- Peak
Data: 20 ~ File: D:Project200702'Palm74160 1Part 15CWLAN 11b Tx_Chos.EMI (20
g7 LEVel (dBuVim) Date: 2007-04-19

FCC CLASS-B

FCC CLASS-B (AVG)
1
49

0

21000 21800. 22600. 23400. 24200. 25000
Trace: (Discrete) frequency (MHz)

Condition SHF-ERF HORM YERTTCAL
EUT

: PDU Phone
Power o 120VacAEOHz
Hode | . FR 46Dl
Hemo ©ORLAN [1b Tw_ChiB; 24 574Nz
Plane |
Adaptor |
(ver Limit Readintenna €able Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
“Hz dBu¥/m dE dBu¥/m dBu¥ dE/m dE dE cm deg
| @ 24968, 00 48.53 -2b.47 T4.00 46.66 Z1.79 [8.58 38.5l B ——— Peak

Remark: There is no more obvious spurious emission except the listings above.
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wesonns. FCC/IC TEST REPORT Report No.: FR741601A

= Test Mode : Mode 3
* Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~ File: D:Project 200702 Palm'74160 1'Part 15CWLAN 11b Tx_Ch11.EM (18
- Level (dBuVim} Date: 2007-04-19
FCC/CLASS-B
40 S E—
3
2
0 30 84, 138. 192. 246. 300

Trace: {Discrete} Frequency (MHz)

Comdi Lion o LF-ANTCH51121) HORTZONTAL
EUT i home
Pawer ¢ 120YacsB0Hz
Hode| ©OFR T4IEDI
#leno i ORLAN |1h Ta_Chll;34650Hz
Plans + H
Adaptor |
ver Limit Readintenna ©Cable Preamp Ant. Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dB cm deg
L 30.54 20,23 -19.77 40,00 3[.86 [8.85 0.80 31.43 ZEs --- Peak
2 130,88 22.02 -21.48 43.50 38.76 [1.70 1.85 3L1.09 B -—- Peak
3@ 297.84 28.75 -1T.Z5 46.00 43.89 13.1T7 Z2.62 30.84 EEs --- Peak
Data: 2 ~_ File: X Project200702'Palm'741601'Part 15CWLAN 11b Tx_Ch11.EMI {18
B':'Lewu»el (dBuVim}) Date: 2007-04-19
FCC CLASS-B
10
2
3
500 140, 580, 720. 860. 1000

Trace: {Discrete) Frequency (MHz)

Comdi bion . LF-ANT(O51121) HORTZONTAL
EUT i hane
Fower v 120Vac/B0Rz
Mode! L OFR 741601
Mema L ORLAW | 1B Te_ChllZ453MAz
Plane H— |
Adaptor o
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥  dB/m dE dE cm deg
1 300.00 25.9T7 -20.03 46.00 41.06 13.21 2.63 30.93 mEs -—- Peak
z@ 610.80 34,12 -11.88 48,00 42,34 8,51 3.92 30.68 100 2n5 Peak
3 a0, 90 27.656 -26.356 B4.00 3L.84 21,18 b1l 30.27 B -—— Peak
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waone. FCC/IC TEST REPORT Report No.: FR741601A
Data: 3 ~ File: D:Project'200702 Palm'741601Part 15CWLAN 110 Tx_Ch11.EMI (18
Level (dBuv/im} Date: 2007-04-19
"7
FCC CLASSB
Ll
59 - FrC RS H RS |
M 4
0 000 1400. 1800, 2200. 2600. 3000

Trace: {Discrete} Freauency (MHz)

Condibign 1 WF-ANT-DED4 1D WORTZONTAL
EUT : PDA Phone

Power ¢ [20Yac/B0H:

Hodel 1 FR T4I601

Memo + RLAM [1h Tx_Chll;2d62MAz
Plans |

Adaptor T

Over Limit EReadintenna Cable Preamp Aot Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg

L @ 237800 60.05 -13.85 74.00 61.48 30.26 3.75 35,44 100 0 Peak
Za Z378.00 49.40 -4.80 h4.00 50,84 30.26 3.7% 3b.44 L2l 38 Average
3@ 2462, 00 10]. 24 102,61 30.29 3.84 35.48 100 0 Peak
4@ 2462, 00 88.73 10110 30.29  3.84 35.49 12l 38 Average
o @ 2485.00 59.4% -14.58 T4.00 B0.77 30.30 3.88 35.53 100 0 Peak
6 @ 2485.00 48.19 -4.8] 54,00 50.55 30,29 3.86 3b.5l lal 38 Average

Remark: #3 and #4 Fundamental Signal

Data: 4 File: D:'Project'200702'Palm'741601'Part 15C'WLAN 11b Tx_Ch11.EMI {18
o Level {dBuVim} Date: 2007-04-19
FCC CLASS B
FCC CLASS-B (AVIG)
49 L
2 3000 3600. 4200. 4800. 5400. 6000

Trace: (Discrete) Frequency (MHz)
Condition + HF=ANT-DE04 1D HORTZONTAT
EUT v PDA Phome

Pawer o 120VacAEOHz
Hode | . FR 46Dl
Hemp ¢ RLAW |1h Tu_Chll; 242Nz
Plane |
Adaptor |
(ver Limit Readintenna €able Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
Mz dBu¥/m dE dBu¥/m dBu¥ dE/m dE dE cm deg
L 5397.00 48.26 -25.74 T4.00 44,086 33.860 6.66 36.07 B ——— Peak
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wesonns. FCC/IC TEST REPORT Report No.: FR741601A

Data: 5 File: D:Project200702/Palm741601Part 15CWLAN 11b Tx_Ch11.EMI (18
oy Level (dBuvim) Date: 2007-04-19
FCC CLASS-B
1 = 5
—n s FCECLASS.E (AVG)
O P I i
0 6000 6600. 7200. 7800. 8400. 9000

Trace: {Discrete} Freauency (MHz)

Condikian t WF-ANT-DE04 10 BORTZONTAL
BT 1 PDA Phaone

Pawer i 1 EDVac/B0Rz

Hodel : FR OM4IG0I

demo ¢ BLAN [lh Tu_Chil;24d62dHx
Plane H |

Adaptor o

ver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark

MHz dBu¥/m db dBu¥/m dbBu¥ dB/m dB dB cm deg

806L. 00 56.94 -17.06 7T4.00 4539 39.56 T.87 35.89 FEm -—- Peak
BOBL. OO0 46.04 -7.86 54.00 34.50 39.56 T.87 35.88 100 298 Average

0 —
D D

Data: 6 File: D:'Project200702'Palm'741601'Part 15CWLAN 11b Tx_Ch11.EMI {18
o Level {dBuVim) Date: 2007-04-19
FCC CLASS-B
FCC CLASS-B (AVG)
49
i
0

9000 9600. 10200. 10800. 11400, 12000
Trace: {Discrete} Freauency (MHz)

Condibion HF-ANT(E-1E)-06081 6 HORTZONTAL
ENT

i N ane
Power v 1 EWVac/B0Rz
Hode | ©OFR 7460
Hemo ©ORLAN [ 1b Tx_Chll; 24620z
Plans |
Adaptor i _
Over Limit EReadintenna Cable Preamp Aot Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥Y dB/m db db cm deg
1 LOB8T. 00 37.39 -36.61 74.00 T2.06 -8.34 9.78% 36.11 AEE -—- Peak
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wanonian. FCC/IC TEST REPORT Report No.: FR741601A
Data: 7 File: D2 Project200702 Palm'741601Part 15CWLAN 11b Tx_Ch11EMI (18
giirLe‘\-'el (dBuVim}) Date: 2007-04-19
FCC CLASS-B
FCC CLASS-B (AVG)
19
1
° 12000 12600. 13200, 13800, 14400. 15000
Trace {Discrete) Frequency (M=)
Comdi Lion HF-ANT(B-18)-06081 & RORTZONTAL
ENT PhA Phone
Power | 20¥ac/B0Hz
Mode| TR 741601
Hemo RLAN | Ih Ta_Chil; 246200z
Plane H— |
Adaptar Y e
Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dBu¥/m dbBu¥ dB/m dB dB cm deg
1 1494600 38.93 -35.07 74.00 B69.84 -6.24 [11.3] 35.98 mE -—— Peak
Data: 8 ~ File: D:Project'200702/Palmi741601'Part 15CWLAN 11b Tx_Ch11.EMI (18
giirLe‘\-'el (dBuVim}) Date: 2007-04-19
FCC CLASS-B
FCC CLASS-B (AVG)
49 1
0 5000 15600. 16200. 16800, 17400. 18000
Trace {Discrete) Frequency (M=)
Comdi Lion HF-ANT(B- 1) -06091 & HORTZONTAL
EUT P4 Fhome
Power 1 20¥ac B0Az
Hode| TR 741601
Hemo RLAN | b Ta_Chil; 246280z
Plane H— |
Adaptor N "
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥Y dB/m db db cm deg
l 16062, 00 42,23 -31.77 74.00 70.82 -4.84 11.79 35.53 s -—— Peak
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wesonns. FCC/IC TEST REPORT Report No.: FR741601A

Data: 17 File: D:'Project'200702'Paim'741601Part 15CWLAN 11b Tx_Ch11.EMI {18
17 Level (dBuVim} Date: 2007-04-19

FCC CLASS-B

59 e e e e = S T i =0 = TR A

]

2483.5 2486.8 24901 2493.4 2496.7 2500

Trace: {Discrete) Frequency (NE1z)

Comdi bion . WF-ANT-DED4 1D HORTZONTAL
EUT : PhA Phone
Power v 1 E0Vac/BiRz
Mode! L OFR 741601
Mema L ORLAW | 1B Te_ChllZ453MAz
Plans ;W
Adaptor o
Over Limit Readinterna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥Y dB/m db db cm deg
| @ 2485.06 58.42 -14.58 T4.00 ©60.78 30.29 3.86 3b5.51 100 0 Peak
2@ 2485.00 49.19 -4.81 b4.00 bH0.55 30.29 3.86 35.51 121 38 Average
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No. :

FR741601A

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 ~_ File: 'Project200702'Palm'74 160 1'Part 15C'WLAN 11b TX_Ch11.EMI {18
- Level (dBuvim) Date: 2007-04-19
FCCICLASS-B
40 ]
2 3
i 30 84 138. 192, 246. 300
Trace: (Discrete) Frequency (Mkz)
Comd i Lign LF-ANTCA51 1219 VERTTCAL
BT hone
Power 1 20¥ac/ B0Hz
Hode | FR 741601
Hemo RLAN |1 Tx_Chll; 246280z
Plane : R
Adaptor o
(wer Limit EReadinterma Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dk dB cm deg
L@ 30,00 23,73 -16.27 40,00 34.868 18.66 Q.84 3146 100 334 Peak
z2 @ 34.58 Z3.67 -16.33 40.00 37.95 16.13 0.8%8 3L.29 EEE --- Peak
3 92.64 Z2.38 -Zl. 12 43.50 42.53 8.62 1.3b 3L.Il =55 -—- Peak
Data: 10 ~_ File: 'Project20070Q2' Palm'74 160 1'Part 15C'WLAN 11b TX_Ch11.EMI {18
- Level (dBuvim) Date: 2007-04-19
FCC/CLASS-B
40
1 2 3
9 300 440, 580. 720. 860, 1000
Tmce (Discrete} Frequency (MHz)
Comdi Lign LF-AWT(B51 1213 VERTTCAL
ENT Pk Phone
Power | ED‘lacf BlHz
Hode | FR 41601
Hemo RLAN |1 Tx_Chll; 246280z
Plane : R
Adaptor o
ver Limt EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dB/m dE dE cm deg
L g66. 30 28.40 -17.60 46.00 33.81 20.29 4.71 30.41 =55 -—- Peak
2 941,90 27.65 -18.35 46.00 32.18 20.83 4.84 30.30 Eon -—— Peak
3 983. 90 27.87 -26. 13 54.00 31.93 Zl.12 508 30,27 ZE5 --- Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR741601A

Data: 11 ~ File: D: Projecti2007Q2 Palm74160 1Part 15CWLAN 11b TX_Ch11.EMI {18
. Level (dBuvim) Date: 2007-04-19
FCC CLASS-B
59 o gl E (i
9 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete} Frequency (MHz)
Comdi Lign WF-ANT-0B04 10 YERTTCAL
ENT Pk Phone
Power 1 20¥ac/ B0Hz
Hode | FR 741601
Hemo RLAN |1 Tx_Chll; 246280z
Plane H
Adaptor |
ver Limt EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dB/m dE dE cm deg
| @ 2300, 00 59,00 14, 9] 74,00 60,53 30,26 3 75 35 46 100 0 Peak
[z a 2300, 00 49 85 -4, 14 54,00 5. 3] 30,28 3 TH 35 46 100 10l Average |
3@ 2482, 00 103,09 104,48 30,29 3,84 35.49 100 0 Peak
4@ 2462, 00 10Q. 03 101,40 30.29 3.84 35.49 100 L0l Average
o @ 2485, 27 589.46 -14.54 T74.00 60.81 30.30 3.856 35.561 100 0 Peak
6@ 2485, 27 49.30 -4.70 54.00 50.66 30.29 3.856 35.51 100 L0l Average

Remark: #3 and #4 Fundamental Signal

Data:

12 ~_ File: x'Project2007CG2 Palm'T4160 1'Part 15C'WLAN 11b TX_Ch11.EMI {18
- Level (dBuVim}) Date: 2007-04-19
FCC CLASS-B

FCC CLASS-B{AVG)

= WWWW“MMWW
0 3000 3600. 4200. 4800. 5400. 6000
_ Frequency (MHz)
Trace: {Discrete}
Condi tign : HF-ANT-DE04 |0 YERTTCAL
EDT P& Phone
Power | 20¥acs hilHz
Hode | FR il
Hemo RLAN | 1h Tx_Chil; 246200z
Plans H
Adaptor | _—
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dk dB cm deg
L 4212. 00 48.62 -256.38 T4.00 47.71 31.30 5.33 3b.73 a5 --- Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR741601A

Condi tion
ENT

Power
Hode |
Hlemo
Plane
Adaptor

[0 —
DS

Data: 13 ~_ File: x'Project2007CG2 Palm'T4160 1'Part 15C'WLAN 11b TX_Ch11.EMI {18
- Level (dBuVim) Date: 2007-04-19
FCC CLASS-B

49

0

1

ot FCE CLASS B (AVG)

A”wvnJurffﬂﬁd*\~A“v“°”*’*m_f%Jﬂu
6000 6600. 7200. 7800. 8400. 9000
Trace: (Discrete} Frequency (Mkz)
© HF-ANT-0B04 |0 YERTTCAT
FUL Phone
1 20V¥an/ iRz
FR 41601
EMN ITh Ta_Chll; 246200z
ver Limt EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dB/m dE dE cm deg
8121.00 57.46 -16.54 T74.00 45.84 39.50 7.94 35.91 s --- Peak
8l21.00 46.41 -T7.59 54.00 34.89 39.50 T7.84 35.91 100 308 Average

Dat

ax 14
Level (dBuV/im)
97

File: ¥ Project:200702' Palm'74 160 TPart 15CWLAN 11b Tx_Ch1 1.EI‘\6'II“{1B
ate:

007-04-19

FCCCLASS B

FCLC CLASS-B {AVG)

19
1
% 5000 9600. 10200. 10800. 11400. 12000
Trace: {Discrete} Frequency (M)
Condi biom ¢ HF-ANT(R-16)1-0B031 6 YERTTCAL
EUT P4 FPhone
Power 1 20Wge0s B0Hz
Hode | FR 7410
Hemo RLAN | b Ts_Chl|; 24620z
Plane H
Adaptor o
Over Limit Readintenna €Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dB db cm deg
L L1952, 00 37.33 -36.6T7 74.00 73.09 -9.82 [0.B80 36.54 e --- Peak
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wesonns. FCC/IC TEST REPORT Report No.: FR741601A

Data: 15 ~_ File: 'Project20070Q2' Palm'74 160 1'Part 15C'WLAN 11b TX_Ch11.EMI {18
- Level (dBuvim) Date: 2007-04-19
FCC/CLASS-B
FCC CLASS-B {AVG)
49

1

W

0

12000 12600, 13200, 13800, 14400, 15000

Trace: ({Discrete) fequency (MHz)

Eﬂ?di tign RF-ANT(B-16)-06081 6 VERTTCAL

{ R one
Power ¢ l20¥ac/B0Hz
Hode | + FR F41601
Hemo ¢ WLAN [k Tx_Chll;2d62dHz
Plane .
Adaptor o

Over Limit Readinterma fCable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dk dB cm deg

L 14997. 00 38.95 -35.06 74.00 68.94 -6.20 [l.25 36.03 EPE --- Peak
Data: 16 File: D Project:200702'Palm'74 160 1'Part 15C'WLAN 11b Tx_Ch11.EMI {18
e Level (dBuWim) Date: 2007-04-19

FCC CLASS-B

FCLC CLASS-B {AVG)

49

0 15000 15600, 16200, 16800, 17400, 18000

Trace: {Discrete) fequency (MHz)

E%di tign BF-ANT(B-16)-060816 VERTTCAL

: PDA Phone
Power v LE0Vac/B0Hz
Hode | L OFR FAIBOI
Hemo o ORLAN | Th Ta_Chll; 246200z
Plane H |
Adaptor [
ver Limt EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L 16066, 00 42,29 -3L.71 74.00 T0.98 -4.84 [1.T8 35.83 R --- Peak
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wesonns. FCC/IC TEST REPORT

Report No.: FR741601A

Data: 18 Fi
Lavel (dBuv/im)

ile: IV Project 200702 Palm'74160 1'Part 15C'WLAN 11b T<_Ch11.EMI (18

Date: 2007-04-19

17

FCC CLASS-B

L) Wwwwﬂwwmm_mwmwm{@@mw

9 2483.5 2486.8 2490.1 24934 24967 2500
Trace: (Discrete} Frequency (MHz)
Condi Lign ;. WF-AWT-DED4 1D YERTTCAL
BT : PDA Phone
Pawer 1 1 E0Vacs/ hiHz
Hode | . FR rdinol
Hemo ©ORLAN [ 1b Ta_Chll 246200z
Plans + R
Adaptor o
Over Limit Readintenna Cable Freamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L a 2485 27 59.46 -14.54 T4.00 60,80 30.29 3.8 35.51 100 0 Peak
2@ 2485, 27 49.30 -4.70 54.00 50,66 30,28 .83 35.5l 100 L0l Average

Remark: There is no more obvious spurious emission except the listings above.
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wesonns. FCC/IC TEST REPORT

Report No.: FR741601A

* Test Mode : Mode 4
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Dat

File: Ix'Project20070Q2'Palm'7 4160 1'Part 15CWLAN 119 Tx_Ch01.EMI {18

Bz:LIcavel {dBu\/mj) Date: 2007-04-18
FCCCLASS-B
wfl—
3
2
0 30 84. 138. 192, 246. 300
Trace: {Discrete) frequency (MHz)
Condi tign o LF-ANTCE51121) HORTZONTAL
EUT : PDA FPhone
Power UL ETELT 1S
Hodel :OFR T4IBDI
Yemo : PLAN Ilg Ta_ChDl; 241 2MHz
Plane |
Adaptor |
ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥  dE/m dE dE Cm deg
L 30,00 Z1.04 -18.96 40,00 3200 19.66 0.84 31.46 s -—— Peak
2 220.89 21.33 -24.67 46.00 39.63 10.66 2.16 3l.02 R -—— Peak
3 298.38 ZT.27 -18.73 46.00 42,39 13.19 2.83 30.94 T -—— Peak
Data: 2 ~_ File: X Project200702'Palm'741601'Part 15CWLAN 119 Tx_ChO1.EMI {18
B':'Lewu»el (dBuVim}) Date: 2007-04-18
FCC/CLASS-B
40 z
1 3
500 140, 580, 720. 860. 1000
Trace: {Discrete} Freauency (MHz)
Comdi tign . TF-ANT(B51121) WORTZONTAL
EUT i hong
Power v 1 EWVac/B0Rz
Mode ! ©OFR 7460
Hemo . ORLAW |lg Te_ChDI; 241 2MHz
Plans |
Adaptor i _
Over Limit EReadintenna Cable Preamp Aot Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
l 329.40 27.08 -18.80 468,00 4,22 [3.898 Z.80 30.8l FEE -—- Peak
Z@ 336.90 39.30 -6.70 48,00 4501 20.08 4.64 30.45 100 298 Peak
3 987.40 27.96 -26.04 bB4.00 31.89 ZL.15 510 30,27 Ao -—- Peak
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wesonns. FCC/IC TEST REPORT

Report No.: FR741601A

Data: 3 F
Level (dBuv/im)
17

ile: D:Project'200702'Palm'741601Part 15CWLAN 119 Tx_CI|01.EI'|u)'II“{1B
ate:

007-04-18

FCC CLASS-B

59 = FCC CLASS-B (AVG)
TP PP P
0 000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete} Freauency (MHz)
Camdi tian . WF-ANT-DED4 1D HORTZONTAL
EUT : PhA Phone
Fower v 120Vac/B0Rz
Mode! L OFR 741601
H=mo L ORLAW |lg Te_ChDI 341 3MAz
Plang ]
Adaptor o
Over Limit Readinterna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥Y dB/m db db cm deg
1 2388.92 b5b6.24 -18. 76 T4.00 b56.69 30.26 3.75 3b.46 100 0 Peak
P 2389.92 42.53 -11.47 b4.00 43.98 30.26 3.75 3b.46 105 42 Average
3@ 2412, 00 96,37 97.79 30,27 377 35.46 100 0 Peak
4@ 2412, 00 8881 g0, 33 30,27 377 35,46 105 42 Average
b 2484.00 bBl.12 -22.88 T4.00 bHZ. 48 30.29 3.86 3b5.51 100 0 Peak
6 2484. 00 40.9T7 -13.03 b4.00 42.33 30.29 3.86 35.51 105 42 Average

Remark: #3 and #4 Fundamental Signal

Data: 4 Fi
a7 Level {dBuv/m)

ile: D:Project200702'Palm'7 4160 1'Part 15CWLAN 119 Tx_Cl |01.EI'IU}'II“{1B
atel

007-04-18

FCC CLASS-B

FCC CLASS-B (AVG)

1

2 WWWWW

0 3000 3600. 4200, 1800. 5400. 6000
Trace: {Discrete) Frequency (MHz)
Condi tion ¢ HF-ANT-0BO4 10 HORTZONTAL
EUT : PDA FPhone
Power UL ETELT 1S
Yodel ©OFR 741600
Hemo ¢ ORLAN |lg Ta_ChDl; 241 2Nz
Plane |
Adaptor N "
ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m db db Cm deg
L 5876.00 48,30 -25.70 T4.00 43,53 33.77 6.89 35.90 Fm -—— Peak
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wesonns. FCC/IC TEST REPORT Report No.: FR741601A

Data: 5 ~ File: D:Project'200702 Palm'741601'Part 15CWLAN 11g Tx_Cho1.EMI {18
- Level (dBuv/im) Date: 2007-04-18
FCC CLASS-B
W LFCC CLASS-B (AVG),
o G000 6600, 7200, 7800, 8400, 9000

Trace: {Discrete) Frequency (MHz)

Condi bion HF-ANT-0604 | 0 HORTZONTAL
EIT

: PhA Phone
Power + EMYac/B0Rz
Mode ! L OFR 74160
Hema . RLAN |lg Ta_Chil; 2420z
Plane H— |
Adaptor o
ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥  dB/m dE dE cm deg
l g06L. 00 56.45 -17.55 T4.00 44.91 39.56 T.8T7 35.89 s -—— Peak
2@ gl 00 46.04 -7.96 54,00 34.50 39.56 V.87 35.8% 100 224 Average
Data: 6 ~ File: X Project:200702'Palm'7 4160 1'Part 15CWLAN 119 Tx_ChO1.EMI {18
9]‘rLe\.'el (tIBuvim) Date: 2007-04-18
FCC CLASS-B
FCC CLASS-B (AVG)
19 :
1
0 9000 9600, 10200. 10800, 11400, 12000

Trace: (Discrete) Frequency (MHz)

Eﬂ?di tion RF-ANT(B-16)-0B0A1 6 RORTIONTAL

. ame
Power v 1 E0Vac/BiRz
Hode | COFR T4i600
Hemo ©ORLAN |lg Tx_ChDl; 241 200z
Plans + W
Adaptor o —
Over Limit  EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
| L1991, 00 37.29 -36.7L 74.00 TZ2.89 -9.64 10.63 36.58 - -— Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR741601A

Data: 7
Lewvel (dBu\/im)
97

File: I:'Project200702'Palm'741601'Part 15CWLAN 119 Tx_ChO1.EMI {18

Date: 2007-04-18

FCC CLASS-B

FCC CLASS-B (AVG)

49
1
9 12000 12600. 13200. 13800, 14400, 15000
Trace: {Discrete) frequency (ME1z)
Candi tign i HF-ANT(B-1E1-0B091 B HORTZONTAL
ENT Pl Phome
Power | E0Vac/Bi0Hz
Mode! FF 741601
Meme RLAN |lg Tx_ChDI; 241 28Rz
Plans |
Adaptor i _
Over Limit EReadintenna Cable Preamp Aot Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
| 13872.00 38 87 -35.13 T74.00 68 8] -6.96 11.50 34.48 B -—— Peak
Data: 8 ~_ File: D:'Project200702'Palm'741601'Part 15CWLAN 119 Tx_ChO1.EMI {18
wLewvel (dBuW/im) Date: 2007-04-18
FCC/CLASS-B
FCC CLASS-B (AVG)
19
1
2 15000 15600. 16200. 16800, 17400. 18000
Trace: {Discrete) Frequency (MHz)
Candi tign ;. HF-ANT(B-181-0B031 B HORTZONTAL
ENT Pl Phome
Power | 20¥ac/B0Hz
Mode ! FR 741601
Hema RLAN |lg Tx_ChDl; 241 28Rz
Plane H— |
Adaptor N "
ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥  dB/m dE dE cm deg
L LBOTL.00 41.36 -32.64 7T4.00 69.83 -4.77 [1.79 3b5.53 BB -—- Peak
SPORTON International Inc. Page No. : 82 0f 112
TEL : 886-2-2696-2468 Report Issued Date : Jun. 20, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : O8F-715
IC ID: 3905A-715



wesonns. FCC/IC TEST REPORT

Report No.: FR741601A

Data: 17 ~_ File: D:'Project200702'Palm'741601'Part 15CWLAN 11g Tx_ChO1.EMI {18
7 Level (dBu//m) Date: 2007-04-18
FCC CLASS-B
59 FCC CLASS-B {AVG)]

]

Condibion
EUT

Trace: {Discrete)
t HF-ANT-QE04 10 BORTZONTAL

2310 2326. 2342, 2358, 2374, 2390

Frequency (MHz)

: PhA Phone
Power + EMYac/B0Rz
Mode ! L OFR 74160
M=o . RLAN |lg Ta_Chil; 2420z
Plane H
Adaptar |
ver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dB dB cm deg
l 2389.92 5h.24 -18.76 T4.00 56,88 30.26 3,75 35.48 100 0 Peak
2z 2380.92 42,53 -11.47 B4.00 43,88 30.26 3,75 35.48 105 42 Average
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SPORTOMN LAR.

FCC/IC TEST REPORT

Report No.: FR741601A

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Dat.

ile: D:Project'200702'Palm'741601Part 15CWLAN 11g Tx_ChO1.EMI (18

ad Fi
Level (dBuv/im) Date: 2007-04-18
30
FCCCLASS-B
wl——
1
2
%50 84. 138. 192. 246. 300
Trace: {Discrete} Freauency (MHz)
Camdi tian : LF-ANT(G511217 YERTTCAL
ENT 1 PDA Phone
Power v 1 E0Vac/BiRz
Mode! L OFR 741601
H=mo L ORLAW |lg Te_ChDI 341 3MAz
Plans ;W
Adaptor o
Over Limit Readinterna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥Y dB/m db db cm deg
1 33.78 Z4.56Z -15.48 40,00 38 13 16.84 0.87 3l.32 AEE -—- Peak
P bE. 08 19.33 -20.67 40.00 4254 6.891 1.09 3l.2l AED -—- Peak
3 299.73 23.09 -22.901 46.00 38.18 13.21 2.63 30.%3 T -—— Peak
Data: 10 ~ File: X Project200702'Paim'7 4160 1'Part 15CWLAN 119 Tx_ChO1.EMI {18
BOLMI (dBuVim}) Date: 2007-04-18
FCCCLASS-B
1
10
M 2 3
e 300 440. 580. T20. 860. 1000
Trace: {Discrete) Frequency (M=)
Candi tign ;. TF-ANT(O501211 YERTTCAL
ENT + PDA Phaome
Power i 1 EDVac/B0Rz
Mode | OFR 74180
Hemo ©ORLAN |lg Ta_Chibl; 241 2z
Plang H |
Adaptor [
ver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dBu¥/m dbBu¥ dB/m dB dB cm deg
LLa 836.90 40.93 -5.07 46.00 46.685 20.08 4.64 30.45 100 305 Peak |
2 892,90 2719 -18.8L 48,00 32,28 20,48 4.80 30.38 E55 -—- Peak
3 a7l.30 27.56 -Z26.44 B4, 00 3177 21.03 5.04 30,28 B -—— Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR741601A

Data: 11 Fi
Level (dBuv/im)

ile: D Project'200702Palm'741601'Part 15CWLAN 119 Tx_ChO1.EMI (18

Date: 2007-04-18
17
3
ﬁ\ FCC CLASS-B
59 : \ 5 FCC CLASS-B (AVG)
0 000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (Miz)
Comdi Lion © WF-ANT-0B04 10 YERTTCAL
ENT + PDA Phaome
Fower v 120¥ac/B0Rz
Hode| COFR P60
Hemo ©ORLAM |ig Tx_Chil;2d] 2HMz
Plane ;W
Adaptor [
ver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dBu¥/m dbBu¥ dB/m dB dB cm deg
l 2380.76 56.45 -17.556 T4.00 B5T.80 30.26 3.7% 35.48 100 0 Peak
2 2389.76 43.39 -10.61 54,00 44,84 30.26 3.75 35.48 108 102 Average
3@ 241200 9917 100,53 30,27 3.77 35.48 100 0 Peak
4@ 2412, 00 90.55 8L.97 30,27  3.77 35.48 106 102 Average
5] 2484. 00 53.92 -20.08 T4.00 5528 30.29 3.86 35.51 100 0 Peak
6@ 2484. 00 43.86 -10.14 bH4.00 45,22 30.29 3.88 35.51 106 102 Average

Remark: #3 and #4 Fundamental Signal

Data: 12 ~ File: D: Project 200702 Palm741601Part 15CWLAN 119 Tx_ChO1.EMI {18
wLew»el (dBuW/im) Date: 2007-04-18
FCC CLASS-B
FCC CLASS-B (AVG)
49 :
% 3000 3600. 4200. 4800. 5400. 6000
Trace: {Discrete) Frequency (NE1z)
Candi tign i HF-ANT-0ED4 1D YERTTCAL
EUT : PhA Phone
Power v 1 E0Vac/BiRz
Mode! L OFR 741601
Meme . OWLAW |lg Te_ChDI; 241240z
Plans |
Adaptor i _
Over Limit EReadintenna Cable Preamp Aot Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
| 5847.00 48.66 -25.34 T4.00 43,58 33.84 6.8Z2 35.7% B -—— Peak
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No.: FR741601A

Data: 13 ~_ File: X'Project'200702'Palm'741601'Part 15CWLAN 119 Tx_ChO1.EMI {18
- Level (dBuVim} Date: 2007-04-18
FCC CLASS-B

| NP LT PP e A I A L e AELL

1

oS ISR OO s i

i 6000 6600. 7200, 7800, 8400. 9000
Trace: {Discrete) Frequence (Miz)
Comdi Lion ;. WR-ANT-0BD4 10 YERTTCAL
ENT P4 Fhome
Power 1 20¥ac B0Az
Hode | FR 741601
Hemo RLAN | lg Ta_Chbl; 241 20z
Plane H— |
Adaptor [
ver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
l 7992, 00 56.83 -17.17 T4.00 45,31 39.58 .79 35.85 FES -—- Peak
2@ 992,00 45,72 -8.28 B4.00 34.20 39.58 T.7%9 35.8% 100 L17 Average

Data: 14
Level (dBuvim)
97

File: X' Project200702'Palm'741601'Part 15CWLAN 119 Tx_ChO1.EMI {18

Date: 2007-04-18

FCC CLASS-B

FCC CLASS-B (AVG)

49
i
9 5000 9600. 10200. 10800. 11400. 12000
_ Frequency (MHz)
Trace: {Discrete}
Comdi tign © WF-ANT(G-161-0B0AIE VERTTCAL
EUT Pha Phane
Power | 20Vac/B0Hz
Mode ! FF 741601
Mema RLAN | 1g Tx_ChDI ;341 28Rz
Plans H— |
Adaptor co .
Over Limit Readinterna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥Y dB/m db db cm deg
L L1952, 00 37.52 -36.48 7T4.00 T3.28 -9.82 [10.60 36.54 AED -—- Peak
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wesonns. FCC/IC TEST REPORT Report No.: FR741601A

Data: 15 File: D:Project'200702 Palm741601Part 15CWLAN 11g Tx_ChO1.EMI (18
o Level (dBuvim) Date: 2007-04-18
FCC CLASS-B
FCC CLASS-B (AVG)
49
1
2 12000 12600. 13200. 13800. 14400. 15000

Trace: {Discrete) frequency (ME1z)

Eﬂ?di tion RF-ANT(R-16)-060916 VERTTCAL

: PhA Phore
Power v 1 E0Vac/BiRz
Hode| L OFR 741601
Heme L ORLAW |lg Te_ChDI 341 3MAz
Plans H— |
Adaptor o
Over Limit EReadintenna Cable Preamp Aot Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L 14256.00 38.80 -35. 156 T74.00 68.57 -6.36 [1l.68 35.04 55 -—- Peak

Data: 16 File: D:'Projecti200702 Palm'741601'Part 15CWLAN 119 Tx_ChO01.EMI (18
o Level (dBuvim) Date: 2007-04-18
FCC/CLASS-B
FCC CLASS-B (AVG)
49
1
2 15000 15600. 16200. 16800, 17400. 18000

Trace: {Discrete) Frequency (MHz)

%ﬂ?di tion RF-ANT(B-16)-060816 YERTTCAL

1 P4 Phone
Power + EMYac/B0Rz
Hode| L OFR 74160
H=mo . ORLAN |lg Ta_ChDl; 2420z
Plane H— |
Adaptar Y e
ver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dBu¥/m dbBu¥ dB/m dB dB cm deg
1 I6L16. 00 41.55 -32.45 T74.00 7T0.09 -5.39 [1.80 34.94 mE -—— Peak
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wesonns. FCC/IC TEST REPORT

Report No.: FR741601A

Condibion
EUT

Power
Hoge|
Hemo
Plang
Adaptor

Data: 18 File: D:'Project 200702 Palim'741601Part 15CWLAN 11g Tx_ChO1.EMI {18
"7 Lewel (dBuvim) Date: 2007-04-18
FCC CLASS-B
59

]

h4W”M“,VH,m_h_*AnAJ—huk~fw~vw«V«mf“—“*J“*“”ﬁ*““”*“'“‘“'“’“’Mh4ﬂﬂx¥vﬂ’"h~*?ﬂﬂav

FCC CLASS-B (AVG).
ER—

2310 2326. 2342, 2358. 2374, 2390
Trace: (Discrete) Frequency (MHz)
i WF-ANT-0B0410 YERTTCAL
Tha Phome
| E0Vac/BiHz
FF 741601
;an Ilg Te_Chil; 341 200z
I
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥  dE/m dE dE cm deg
2389.76 56.45 -17.566 T4.00 BT.80 30.26 3.7% 35.48 100 0 Peak

2388.76 43.39 -10.61 54.00 44.84 30.26 3.75 35.46

106 102 Average

Remark: There is no more obvious spurious emission except the listings above.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : O8F-715
IC ID: 3905A-715

Page No.
Report Issued Date
Report Version
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wesonns. FCC/IC TEST REPORT

Report No.: FR741601A

* Test Mode : Mode 5
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:'Project'200702'Palm'74160 1'Part 15C'WLAN 119 Tx_Ch06.EMI (20
- Level {dBuVim} Date: 2007-04-18
FCC/CLASS-B
40 = — -
2
2 30 84. 138. 192. 246. 300

Condi tion
EUT

Power
Hode
Hemo
Flane
Adaptor

T [ —
T ED D

Condition
EUT

Trace: {Discrete)

LR-ANTC851 1210 RORTZONTAL
PD4 Phaone
1 20Vac flHz

FR 741601

RLAN Ilg Ta_Ch0G; 24 574Nz
R
|

ver Limit ReadAntenna
Freq Level Limit Line Level Factor

Frequency (MHz)

Cable Preamp Ant  Table
Loss Factor Pos Pos Remark

MHz dBu¥/m db dBu¥/m  dBu¥

30,81 19.80 -20.20 40.00 31.43
222.T8 EZE. 0l -23.99 46.00 4018
298.73 E6.48 -19.52 46.00 41.57

dB/m

18.85 0.
10,67 2.
13.21 2.

db dk cm deg

85 3l.43 555 --- Peak
16 3L.00 555 --- Peak
63 30.93 555 --- Peak

Data: 2 File: Ix'Project200702'Palm'74 160 1'Part 15C'WLAN 119 Tx_Ch06.EMI (20
80 Level (dBuVim) Date: 2007-04-18
FCC CLASS-B
2
40
1 i
¢ 300 0. 580. 720, 8610, 1000

Trace: (Discrete}
;o LF-ANTCASITZ1) HORTZONTAL

Frequency (MHz)

hone
Power 1 20¥ac/ B0Hz
Hode | FR 741601
Hemo RLAN |lg Tx_ChOB; 24570z
Plane H
Adaptor |
ver Limt EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dB db cm deg
L@ 323.80 29.14 -16.86 46.00 43.44 13.83 2. 78 30.82 s -—— Peak
[2 @ B30, 90 40,66 -5 34 46, 00 46,38 20, 08 4. 84 30 45 100 30] Peak |
3@ 1000, 00 28.7% -25.2% 54.00 3Z.84 Z1.Z24 5. 14 30027 = --- Peak
SPORTON International Inc. Page No. : 89 of 112
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wesonns. FCC/IC TEST REPORT

Report No.: FR741601A

Comdi tigm
ENT

Pawer
Hode
Hemo
Plans
Adaptor

3T s O B0 —
D 4ED D D D D

Dat

File: v Project200702'Palm74 160 T'Part 15C'WLAN 119 Tx_Ch0&.EMI (20

a:Laex.»\al {dBuVim) Date: 2007-04-18
17
3
M FCC CLASSB
59 = J L FCC CLASS-B {AVG)
0 5000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete} Frequency{mHz)

L HF-AWT-0B0d | HORTZONTAL

;P4 Phone

1 1 E0Vacs/ hiHz

©OFR rAIA0I

: :an Ilg Tu_ChDB; Z43TdHz

I
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg

2390, 00 5l.4] -22.5% T74.00 52,85 30,26 3.75 35.46 100 0 Peak
2390, 00 42,90 -1L. 10 B4.00 44,356 30.26 3.76 35.46 108 200 Average
2437. 00 97.94 99.32 30.Z8 3.82 3b.47 100 0 Peak
2437. 00 90.01 91.39 30,28 3.82 3b.47 108 200 Average
2488. 00 5L.86 -22. 14 T4.00 53.21 30.30 3.856 35.51 100 0 Peak
2488.00 44.06 -9.84 54.00 45,41 30.30 3.8 35.5l 108 200 Average

Remark: #3 and #4 Fundamental Signal

Data: 4

File: D Project200702'Palm'74160 1'Part 15CWLAN 119 Tx_Ch0&.EMI (20

Date: 2007-04-18

Level (dBuVin}
97

FCCCLASS-B

FCC CLASS-B{AVG)

49
% 3000 3600. 4200. 4800. 5400. 6000
Trace: {Discrete) Frequency (MHz)
Condi Lion L HF-ANT-D604 1D HORTZONTAL
ENT v PDA Phome
Power i 120Yac/BOHz
Hode | FR T4IEDI
Hemn : RLAN |lg Tx_ChDg; 24 5TMH:
Plang H
Adaptor | ——
ver Limit Readintenna ©Cable Preamp Ant. Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dB cm deg
L 5806, 00 48,30 -25.70 T4.00 43,19 33.88 6.92 35,73 B -—- Peak
SPORTON International Inc. Page No. : 90 of 112

TEL : 886-2-2696-2468
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wesonns. FCC/IC TEST REPORT Report No.: FR741601A

Data: 5 ~ File: Ix Project:200702 Palm'T4 160 1'Part 15C'WLAN 119 Tx_Cho6.EMI (20}
o7 Level (dBuv/im) Date: 2007-04-18
FCC CLASS-B
A WM b EG CLASS-B (AVG)

P I PUUUO % i

0

6000 6600, 7200. 7800, 8400. 9000

Trace: (Discrete} Frequency (MHz)

Condibigm 1 WF-AMT-DED4 |0 HORTZONTAL
ENT : PDL Phone

Power ¢ 120¥ac/B0Hz

Hode | : FR F41601

Hlemn t RLAN |lg Tx_ChOE; Z4537MHz
Plans + R

Adaptor v

Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg

@ 8081.00 57.056 -16.85 7T4.00 45.52 39.53 T.89 35.80 =33 -—- Peak
@ 8091.00 45.99 -800 54.00 34.47 39.53 T.89 35.90 100 330 Average

0 —

Data: 6 ~_ File: 'Project20070Q2' Palm'74 160 1'Part 15C'WLAN 119 Tx_Ch0&.EMI {20
o7 Level (dBuvim) Date: 2007-04-18
FCC/CLASS-B
FCC CLASS-B {AVG)
49
1
0 9000 9600, 10200. 10800. 11400, 12000

Trace: (Discrete} Frequancy (MHy)

Condition HE-AWT(B-18)-06001 6 HORTZONTAL
BT

v PDA Phaome
Power i 1 E0Wac/ hiHz
Hode | FR rAIBDI
Hemn ¢ RLAN |lg Tx_ChOg; 2457HHz
FPlane . |
hdaptar v ity
ver Limt EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dB db cm deg
L LO767.00 37.64 -36.36 T74.00 T2.81 -8.39 9.69 36.27 e -—— Peak
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Data: 7 ~ File: I: Project'200702 Palm'T4 160 1'Part 15C'WLAN 11g Tx_Cho&.EMI (20
57 Level (dBuWim) Date: 2007-04-18
FCC CLASS-B
FCC CLASS-B (AVG)
49

0

Condition
BT

Trace: {Discrete}

1

W

12000 12600. 13200. 13800, 14400. 15000
Frequency (MHz)

BE-ANT (G- 16)-06081 6 RORTZONTAL

FUL Phone
Power 1 20Wge0s B0Hz
Hode | FR 74101
Hemo RLAN | lg Ts_ChDB; 24 57Nz
Plane H
Adaptor | o
Over Limit Readintenna €Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dB db cm deg
L 1499700 39.82 -34.18 74.00 T0.80 -B.20 [l.26 36.03 o --- Peak
Data: 8 ~_ File: X'Project200702' Palm'74160 1'Part 15C'WLAN 119 Tx_Ch0&6.EMI {20
o7 Level {(dBuv/m) Date: 2007-04-18
FCC CLASS B
FCC CLASS-B {AVG)
49
1
0

Comdi tigm
ENT

Trace: (Discrete}

15000 15600. 16200. 16800, 17400. 18000
Frequency (MHz)

HF-AWT(E-16)-06081 6 RORTZONTAL

PDA one
Power | 20Wac/ hHz
Hode | FR 7410l
Hemo BLAN | lg Tx_Chip; 24 57Nz
FPlane H
Adaptor [ —_—
(Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L 16026, 00 4176 -32.24 74.00 T0.38 -4.27 [1.T8 36.13 e --- Peak
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